SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

T
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 998.786811 MHz | -46.92 dBm -33,29 dB 30,000 MHz | 1.000 GHz | 8992.43626 MHz -47.19 dBm -34,19 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69668 GHz | -45.41 dBm -32,41 dB 1.000 GHz 1,700 GHz | 1.64665 GHz | -47.92 dém -34.92 dB
1.765 GHz | 3,000 GHz 1.000 MHz | z -46,65 dBm -33.65 dB 1765 G 3.000 GHz 2.07939 GHz 98 dim -33.86 di
3.000 GHz 9.000.GHz | 1.000 MHz u} -41,38 dBm -28.38 dB 3.000 GHz 9.000 GHz | 6.99592 GHz | -41,51 dBm -28.51 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.37983 -41.97 dBm -28.97 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.40082 GHz -29.05 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.38900 79 dBm -26.72 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.38576 GHz 6,90 dB
‘ i ! )i

Middle Channel / QPSK

Middle Channel / 16QAM

clrum

Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dém  Offset 11,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk 33 Limit (an F
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a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 999.27266 MHz | -47.14 dBm ~34,14 dB 30,000 MHz | 1.000 GHz | 958, 12344 MHz -47.06 dBm -34,06 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.52951 GHz | -48.07 dBm -35,07 dB 1.000 GHz 1,700 GHz | 1.62916 GHz | 47,76 dBm -34,76 0B
1.765 GHz | 3,000 GHz 1.000 MHz | 2.00444 GHz -46,71 dBm -33,71 R 1765 G 3.000 GHz '2.07304 GHz -46.70 dBm -33.70 di
3.000 GHz 2,000 GHz | 1.000 MHz 659792 GHz | -41,51 dBm -28.51 dB 3.000 GHz 2.000 GHz | 6559292 GHz | -41.48 dBm -26.48 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -41.99 dBm -28.99 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.37233 GHz 1.95 dim | -28.95 dB |
13.000 GHz 18.000 GHz 1.000 MHz .71 dBm -26.71 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.37576 GHz -30.62 dBm -26.62 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

clrur

Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 8997.33363 MHz | -47.21 dBm -34.21 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 858.06847 MHz -47.21 dBm -34.21 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.65155 G -34,99 dB 1.000 GHz 1,700 GHz | 1.000 MHz il I -48.07 dém -3507 d&
1.765 GHz | 3,000 GHz 1.000 MHz | 64 dBm | -33.64 R 1765 GHz | 3.000 GHz 1.000 M 2.00280 GHz -46,67 dBm | -33.67 d&
3.000 GHz 9.000.GHz | 1.000 MHz -41,24 dBm -268.24 dB 3.000 GHz 9.000 GHz | 1.000 MHz 5.83083 GHz | -41.48 dBm -28.48 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -41.84 dBm -28.84 dB 9.000 GHz | 1.000 MHz | 12.35733 GHz 1.92 dim | -28.92 dB |
13.000 GHz 18.000 GHz 1.000 MHz -30.75 dBm -26.75 dB 13.000 GHz 1.000 MHz 16.34951 GHz -30.78 dBm -26.78 dB
i

LTE Band 4/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctruim trum
Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep Ref Lavel 000 dém  Offset Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 85053703 M| -34,21 dB 30,000 MHz 99297101 Mz -47.11 dBm -34,11 dB
1.000 GHz 1,700 GHz | 1.000 MHz -33,81 dB 1.000 GHz 1.63511 GHz | -47.95 dBm -34.95 dB
1.765 GHz | 3,000 GHz 1.000 MHz | -33,73 R 1765 G 2.0804E5 GHz -46 85 dBm | -33.85 di
3.000 GHz 2,000 GHz | 1.000 MHz -28.32 dB 3.000 GHz 6.59392 GHz | -41,15 dBm -26.15 dB
9.000 13.000 GHz 1.000 MHz | -41.99 dBm -28.95 dB 9.000 GHz | | 12.37283 GHz 1.61 dém -28.61 dB
13.000 18:000 GHz 1.000 MHz -39.73 dBm -26.73 dB 13.000 GHz 1.000 MHz 16.39701 GHz -32.75 dém -26.75 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs ALimit
30,000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz | -47.20 dBm -34,20 dB 30,000 MHz | 1.000 GHz | 874.55022 MHz -47.22 dBm -34.22 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.63721 GHz | -47.84 dBm -34,84 0B 1.000 GHz 1,700 GHz | 1.69493 GHz | -34.94 dB
1.765 GHz | 3,000 GHz 1.000 MHz | z ~46,44 dBm -33,44 dR 1765 G 3.000 GHz 2.91708 GHz -46,50 dBm | -33.50 di
3.000 GHz 9.000.GHz | 1.000 MHz -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz | 6.99692 GHz | -41,38 dBm -26.38 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -41.85 dBm -28.85 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37983 GHz 1.92 dém | -28.92 dB |
13.000 GHz 18.000 GHz 1.000 MHz 87 dBm -26.87 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.71523 GHz -30.79 dBm -26.7% dB
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Highest Channel / QPSK

Highest Channel / 16QAM

ctruim trum
Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dém  Offset 11,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs ALimit
30,000 Mz 1.000 GHz 1.600 MHz 99761850 MHz | -47.17 dBm -34,17 dB 30,000 MHz | 1.000 GHz | 93964768 MHz 22 deém -34,22 dp
1.000 GHz 1,700 GHz | 1.000 MHz 1.66764 GH -47.30 dBm -34,90 dB 1.000 GHz 1,700 GHz | 1.68554 GHz | 68 dim -34,68 B
1.765 GHz | 3,000 GHz 1.000 MHz | 2.98374 GHz -46,50 dBm -33.50 R 1765 G 3.000 GHz 2.06759 GHz 49 dBm | -33.40 di
3.000 GHz 2,000 GHz | 1.000 MHz 6.83643 GHz | ~41.46 dBm -28.46 OB 3.000 GHz 2.000 GHz | 6559842 GHz | -41,28 dBm -26.28 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.36983 GHz | -41.93 dBm -28.93 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 40032 GHz 1.83 dém | -28.83 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.38784 GHz .60 dBm -26.60 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.41201 GHz -30.82 dBm -26.82 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctrur T
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 945.45477 MHz | -47.23 dBm 30,000 MHz | 1.000 GHz | 803.29085 MHz -47.19 dBm -34,19 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.66379 GHz | 1.000 GHz 1,700 GHz | 1.64735 GHz | -47.89 dBm -34,89 B
1.765 GHz | 3,000 GHz 1.000 MHz | 2.08045 GHz 1765 G 3.000 GHz 2.0 z -46,58 dBm | -33.56 di
3.000 GHz 9.000.GHz | 1.000 MHz 6.88792 GHz | 3.000 GHz 9.000 GHz | 5.83043 GHz | -41,58 dBm -28.58 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 2.35633 GHz | 9.000 GHz | 13.000 GHz | 1.000 MHz | 39133 GHz 1.97 dém | -28.97 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.38418 GHz 13.000 GHz 18.000 GHz 1.000 MHz 117 GHz -30.83 dBm -26.83 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dém  Offset 11,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 958.60820 MHz | -46.95 dBm -33,95 dB 30,000 MHz | 1.000 GHz | 975.03498 Mz -47.02 dém -34,02 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.65435 G -47.67 dBm -34,67 0B 1.000 GHz 1,700 GHz | 1.67804 GHz | -48.01 dém
1.765 GHz | 3,000 GHz 1.000 MHz | 2.98416 46,62 dBm | -33.62 R 1765 G 3.000 GHz 2.07757 GHz -46.50 dBm
3.000 GHz 2,000 GHz | 1.000 MHz 6.59342 -41.39 dBm -28.39 dB 3.000 GHz 2.000 GHz | 6.86343 GHz | -41.53 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 2 78 dBm. | -28.78 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.36283 GHz 1.85 dBm |
13.000 GHz 18.000 GHz 1.000 MHz 75 dBm -26.75 dB 13.000 GHz 18.000 GHz 1.000 MHz 17.69680 GHz -30.80 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

L
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 870:6 6 MHz | -46.97 dBm -33,97 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 894.42529 MHz -46.85 dBm -33,85 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.64700 GHz | -48.05 dBm -35,05 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65715 GHz | -47.96 dBm -34.96 B
1.765 GHz | 3,000 GHz 1.000 MHz | 2.06728 GHz -46,70 dBm -33,70 R 1765 GHz | 3.000 GHz 1.000 M 2.08951 GHz 76 dBm -33.76 di
3.000 GHz 9.000.GHz | 1.000 MHz 6.84593 GHz | -41.45 dBm -28.45 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.959592 GHz | 24 dBm -28.24 dB
9.000 GHz | 13.000 GHz 1.000 MHz | z -41.88 dBm -28.89 dB 9.000 GHz | 1.000 MHz | 12.39783 GHz .88 dim | -28.88 dB |
13.000 GHz 18.000 GHz 1.000 MHz 17.70273 GHz -30.75 dBm -26.75 dB 13.000 GHz 1.000 MHz 17.70148 GHz 983 dém -26.83 dB
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LTE Band 4/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

ctruim trum
Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep Ref Lavel 000 dém  Offset Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
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-10 MRR—HLURLOUS LINE ABS BARS -10 depE—FRURIONS LINE ARS E
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
400 dBy ) = = 40 dBm = =
. i
T Ena
60 dB 60 e
-70 48 -70 dBm
-80 der -60 dBm
-0 der 90 dBim
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 990,54723 M| -47.17 dBm -34,17 dB 30,000 MHz 1.000 GHz | 99781859 Mz -47,10 dBm -34,10 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69318 GH -45.36 dBm \36 dB 1.000 GHz 1,700 GHz | 1.69283 GHz | dém -33,69 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.05728 G -46,68 dBm -33.68 dR 1765 G 204835 GHz -46,68 dBm | -33.68 di
3.000 GHz 2,000 GHz | 1.000 MHz 659082 GHz | -41.46 dBm -28.46 OB 3.000 GHz 655092 GHz | -41.43 dBm -26.43 dB
9.000 13.000 GHz 1.000 MHz | 2.34633 GHz -41.87 dBm. -20.87 dB 9.000 GHz | | 12.35333 GHz 2.00 dém -29.00 d8
13.000 18:000 GHz 1.000 MHz & -39.86 dim -26.86 dB 13.000 GHz 1.000 MHz 16.36284 GHz -32.68 dém -26.68 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

T
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 989.09285 MHz | -47.08 dBm -34,06 dB 30,000 MHz | 1.000 GHz | 894.30335 MHz -47.04 dBm -34.04 dB
1.000 GHz 1,700 GHz | 1.000 MHz 4 -47.99 dBm -34,99 dB 1.000 GHz 1,700 GHz | 1.64630 GHz | -48.00 dBm -35,00 d&
1.765 GHz | 3,000 GHz 1.000 MHz | 2 -33.88 R 1765 G 3.000 GHz 2.07428 GHz 5,86 dBm | -33.86 dB
3.000 GHz 9.000.GHz | 1.000 MHz 6.99642 -28.41 dB 3.000 GHz 9.000 GHz | 6.99792 GHz | -41,23 dBm -26.23 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.34733 -28.91 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.35083 GHz 1.83 dém | -20.83 dB |
13.000 GHz 18.000 GHz 1.000 MHz 784 -26.78 dB 13.000 GHz 18.000 GHz 1.000 MHz 1492 GHz -30.59 dBm -26.5% dB
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Highest Channel / QPSK

Highest Channel / 16QAM

ctruim trum
Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep Ref Lavel 0,00 dém  Offset 11,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | Frequency | Power Abs ALimit
30,000 Mz 1.000 GHz 1.600 MHz 991.51574 MHz | -47.16 dBm -34,16 dB 30,000 MHz | 1.000 GHz | 99733363 Mz -46.94 dBm -33,24 db
1.000 GHz 1,700 GHz | 1.000 MHz 1.64140 GHz | -48.14 dBm -35,14 dB 1.000 GHz 1,700 GHz | 1.67744 GHz | -47.88 dBm -34,86 B
1.765 GHz | 3,000 GHz 1.000 MHz | z -46,60 dBm -33.60 R 1765 G 3.000 GHz 2.0R498 GHz -46.53 dBm -33.63 dB
3.000 GHz 2,000 GHz | 1.000 MHz -41.39 dBm -28.39 dB 3.000 GHz 2.000 GHz | 659392 GHz | -41.44 dim -26.44 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -41.87 dBm -28.87 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.39683 GHz 1.50 dém -28.50 dB |
13.000 GHz 18.000 GHz 1.000 MHz 2 dBm -26.82 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.38409 GHz -32.77 dBm -26.77 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit (Lh?rk ¥
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20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 969.70265 MHz | -47.16 dBm -34,15 dB 30,000 MHz | 1.000 GHz | 975.03498 MHz -47.24 dBm -34.24 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GHz | -38.31 dém -25,31 dB 1.000 GHz 1,700 GHz | 1.69773 GHz | -42.17 dém -29,17 d&
1.765 GHz | 3,000 GHz 1.000 MHz | 2.0 z -46,68 dBm -33.68 dR 1765 G 3.000 GHz 2.07922 GHz -46.70 dBm -33.70 di
3.000 GHz 9.000.GHz | 1.000 MHz [} -41.40 dBm -28.40 dB 3.000 GHz 9.000 GHz | 6.99242 GHz | -41.41 dBm -28.41 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.3 -41.85 dBm -28.85 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 10.64754 GHz 2.10 dBém -29:10 dB |
13.000 GHz 18.000 GHz 1.000 MHz 60 dBm -26.60 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.37701 GHz -30.66 dBm 6,66 dB
‘ i ' )i
Middle Channel / QPSK Middle Channel / 16QAM
ctruim trum
Ref Level 0,00 dém Offset 11.70 dB Mode Auto Sweep Ref Lavel 000 dém Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk 33 Limit (an F
-10 MRR—HLURLOUS LINE ABS 58 -10 dEAR—FLUEIOUS LINE ABS e
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
- -40 dBm = —
[ [r— [ I SR ailhaeaindnd
e
60 e
-70 dB -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz | -47.10 dBm -34,10 dB 30,000 MHz | 1.000 GHz | 97261118 MHz -47.08 dBm -34.06 dB
1.000 GHz 1,700 GHz | 1.000 MHz .69948 GHz | -45.18 dBm -32,18 dB 1.000 GHz 1,700 GHz | 1.69913 GHz | -46.27 dBm -33,27 d8
1.765 GHz | 3,000 GHz 1.000 MHz | z -46,91 dBm -33,91 R 1765 G 3.000 GHz 2.97181 GHz - -33.86 di
3.000 GHz 9.000.GHz | 1.000 MHz -41,36 dBm -28.36 dB 3.000 GHz 9.000 GHz | 6.98542 GHz | -41; -28.42 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -41.83 dBm -28.83 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2.39883 GHz 1.93 dém | -28.93 dB |
13.000 GHz 18.000 GHz 1.000 MHz 65 dBm -26.65 dB 13.000 GHz 18.000 GHz 1.000 MHz -30.58 dBm -26.58 dB
' i l i
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SPORTON LAB.

FCC RF Test Report Report No. : FG813035B

LTE Band 4 / 15MHz

Highest Channel / QPSK Highest Channel / 16QAM

L
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit (Ln. ch
-10 AdAR—$EURIOUS LINE ARS -1D dgRE—$RURIOUS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
=30 dBrm
40 dBm s
et L o . i s
e o
T
-60 db
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 984.24538 MHz | -47.28 dBm -34.26 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 890.54723 MHz = dBm -34.26 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.63441 GHz | -47.88 dBm -34,88 dB 1.000 GHz 1,700 GHz | 1.000 MHz -47.98 dBm -34,98 B
1.765 GHz | 3,000 GHz 1.000 MHz | 2.02983 GHz 46,70 dBm | -33,70 R 1765 GHz | 3.000 GHz 1.000 M -46,60 dBm | -33.60 d&
3.000 GHz 9.000.GHz | 1.000 MHz 6.98942 -41,57 dBm -28.57 dB 3.000 GHz 9.000 GHz | 1.000 MHz | -41.48 dBm -28.48 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 2.35133 -41.80 dBm -28.80 dB 9.000 GHz | 1.000 MHz | 12.36683 GHz 1.86 dBm | -20.86 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.38400 -30.62 dBm -26.62 dB 13.000 GHz 1.000 MHz 16.38034 GHz -30.84 dBm -26.84 dB
‘ i : )i

LTE Band

4/ 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

n
Ref Level 0,00 dém  Offset 11,70 d& Mode Auto Swesp Ref Lavel 000 dém  Offset Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tLh-"rk PARS Lirnit (Ln.-u—x PARS
10 AdRRE—$PURIONS | INF_ABS BARS -10 dEAR—FLUEIOUS LINE ABS E
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
40 dBm
= T
o ot s P s Wl il N e et e i
.
50
-70 dBm
-60 dBm
-90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | Range Low | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz | 43 30,000 MHz 93722369 Mz -42 .84 dém | -28,84 dp
1,700 GHz | 1.000 MHz 47 1.69353 GHz | -44.35 dBm
3,000 GHz 1.000 MHz | G —44,44 dBm 253600 GHz —44,10 dBm |
.000 GHz | 1.000 MHz 685192 GHz | -37,25 dBm 6.85792 GHz |
13.000 GHz 1.000 MHz | 12.38083 GHz 44,34 dBm._ ] | | 12.36483 GHz 4.25 dém
18:000 GHz 1.000 MHz 16.34451 GHz -42.20 dBm 13.000 GHz | 1.000 MHz 17.11945 GHz -42.23 dém
)i
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SPORTON LAB.

FCC RF Test Report Report No. : FG813035B

LTE Band 4 / 20MHz

r
RefLevel 0,00 dBm  Offset 11,70 dB Mode 4uto Sweep Ref Level 0.00 dBm Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100 L Count 100/100
@1 avgPwr @1 AvgPwr
Limit tflwrk Limnit ]
-1p AfE—HRURIOUS LINE A8S 10 déRE INE_ARE g
_SPURIOUS_LINE_ABS SPURIOL.
-20 dB -20 dBm
-30 dBm
AT “40dB i
LWWMWM' Bk - - LWWMMMW
S0 dB
70 B -70 dBm
20 der -80 dam
-a0 dem -50 dBm
| Start 30.0 MH2 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz |
purious Emissions Bpurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Range Low | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 Wtz 1,000 GHz | 1.600 MHz —42.84 dBm_ 30.000 MHz 1,000 MHz | 331.89155 MHz ~43.61 dBm
1.000 GHz | 1.700 GHz | 1.000 MHz -46.03 dBm GHz | | 1.44620 GHz | -45.82 dam |
| 3,000 GH 1.000 MHz | 1765 GHz | | )00 2,53682 GHz | -44.71.d8m
3.000 GHz | 2.000 GHz | 1.000 MHz "3.000 GHz 9,000 GHz 1,000 MHz | 94892 GHz -37,37 dém |
9.000 GHz 13.000 GHz 1.000 MHz | -44.29 dBm | 13.000 GHz | 1.000 MHz | 12.39333 -44.16 dam | -31.16 dB
13.000 GHz 18.000 GHz 1.000 MHz -42.26 dBm 12.000 GHz 16.000 GHz 1,000 MHz 16.34535 GH:2 -42.34 dBm -29.34 dé
I TT L )1 ) -
Dite z1 21343504
Highest Channel / QPSK Highest Channel / 16QAM
RefLevel 0.00 dém  Offset 11.70 dd Mode Auto Sweep Ref Level 0.00 dim  Offset 11.70 dB Mode Auto Sweep
L Count 100/100
@1 AvgPwr
Limit \rmtk Pafis Limnit ]
10 défE—HPURIOUS JINE ARG PARS 10 déRE INE_ARE g
URIOL _ABS_ SPURLOL
-20 dBm -20 dBm
-30 dBm -30 dBm
40 dBrm y] 40 A
1
-0 dBm -60 dB
-70 dam -70 dBm
-8 dam 80 dam
-20 dBm -20 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz |
[Bpurious Emissions Bpurious Emissions
Rangelow | RangeUp | RBW | Fregquency |  Powerabs | ALimit Range low | Rangaup | RBW | Fregquency |  Powerabs | ALimit
iz | 1,000 MHz | 931.89155 MHz | 44,18 dbm ~31.16 dB 30.000 MHz F 1,000 MHz 931.89155 MHz -42.49 dam |
1,700 GHz 1.000 MHz | 1.67819 GHz | -32:93 da 1 Mi 1.69843 GHz | 5.94 dam
3.000 GHz | 1,000 MHz 2,53553 GHz | I -31.38 dB 1,000 M 2,53394 GHz | -43.46 dam |
9,000 GHz 1,000 MHz | -24.34 db | 1.000 MHz | £.94892 G -37.24 dBm |
13.0 GHz 1.000 MHz | 20 dB 1.000 MHz | 12,3648, -44.15 dBm |
18.000 GHz 1,000 MHz .40 dB 1,000 MHz 16.34368 Gl -42.31 dBm | -29.31 d8
L bil ] L ) ] (]
21348 18 21:50:5
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

trul
Ref Level dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel dBm Offset 1170 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit heck Limit $hack
10 ARE—HPURIOUS LINE ABS 10 denP—ELURIONS LINE ABS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
. Y e o e A =
P B
gl
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 996.30335 MHz | 30,000 MHz | 1.000 GHz | 1.000 MHz | 874.55022 MHz -47.17 dBm -34,17 d&
1.000 GHz | 1.000 MHz i 4 GHz | -47.76 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.66764 GHz | -34,91 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.98786 GHz -46,53 dBm 1.765 GHz | 3.000 GHz 1.000 MHz | 2.08416 GHz -33.73 dB
3.000 GHz 9.000.GHz | 1.000 MHz 6.88842 GHz | -41.44 dBm 3.000 GHz 9.000 GHz | 1.000 MHz 6.95542 GHz | -28.27 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.35383 GHz | -42.04 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz | 2. -41.72 dBm | -28.72 d8 |
13.000 GHz 18.000 GHz 1.000 MHz 16.37993 GHz -39.70 dBm 13.000 GHz 18.000 GHz 1.000 MHz 6. -30.83 dBm -26.83 dB
’ i | i
Dave 17247208 Date 821
Highest Channel / 64QAM
trum
Ref Level 0,00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tLh-"rk
10 AdRRE—$PURIONS | INF_ABS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 dBi R Tk
U
-70 dg
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs
30,000 MHz 1.000 MHz 873.09595 MHz | -47.24 dBm
1.000 GHz 1.000 MHz 1.65890 GHz | -48.05 dBm
1.765 GHz | 1.000 MHz | 2.84635 GHz 3
3.000 GHz | 1.000 MHz 6.95842 GHz |
9.000 GHz | 13.000 GHz 1.000 MHz | 12.41332 GHz | -41.94 dBm
13.000 GHz 18.000 GHz 1.000 MHz 17.69398 GHz -30.95 dBm <
]
‘ i
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= as. FCC RF Test Report Report No. : FG813035B

LTE Band 4 / 3MHz

trur
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—$EURIOUS LINE ARS E 10 denP—ELURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 dai -40 dBm
A = ~ —
S et At
g
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 936.73913 MHz | -46.96 dBm -33,96 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 963.88556 MHz -47.16 dBm -34,16-dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.67429 GHz | -47.92 dBm -34,92 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65260 GHz | -34,82 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.07575 GHz Bm -33.71 B 1.765 GHz | 3.000 GHz 1.000 MHz | 2 -33.79 d&
3.000 GHz 9.000.GHz | 1.000 MHz -41,53 dBm -28.53 dB 3.000 GHz ©.000 GHz 1.000 MHz 6.57842 GHz | -28.51 dB
9.000 GHz | 13.000 GHz 1.000 MHz | | dem | -29.02 dB 9.000 GHz | 1.000 MHz | 12.34433 GHz -29.08 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.41451 GHz 39.66 dBm -26.66 dB 13.000 GHz 1.000 MHz 16.39152 GHz -26.67 dB
’ i | i
Highest Channel / 64QAM
trum
Ref Level 0,00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tLh-"rk RS
-10 MRR—HLURLOUS LINE ABS 58
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 dBi = =
I PR [
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 988.60820 MHz | 7 -34,14 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.65155 GHz | -34.93 0B
1.765 GHz | 3,000 GHz 1.000 MHz | 2.98086 G -33.88 R
3.000 GHz 9.000.GHz | 1.000 MHz 6.99442 GH. -28.53 dB
9.000 | 13.000 GHz 1.000 MHz | | 1.96 dBm -28.96 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.40534 GHz -30.86 dBm 86 dB
]
‘ i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trur
Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel 0,00 dBm Offset 11,70 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-10 AdAR—$EURIOUS LINE ARS -10 déRP—$EURIOUS LINE ARS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
s
o A ey ||| <40 dEm = A —
Nt el e poe
‘ et
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 2997.81852 MHz | dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | -47.22 dBm -34.22 dB
1.000 GHz 1,700 GHz | 1.000 MHz 7 dém 1.000 GHz 1,700 GHz | 1.000 MHz 1.68618 GHz | -48.03 dém -3503 d8
1.765 GHz | 3,000 GHz 1.000 MHz | dBm -33,75 R 1.765 GHz | 3.000 GHz 1.000 MHz | -46,70 dBm | -33.70 d&
3.000 GHz 9.000.GHz | 1.000 MHz | dBm -28.53 dB 3.000 GHz ©.000 GHz 1.000 MHz -41,30 dBm -28.30 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 40132 GHz | -29.05 dB 9.000 GHz | 1.000 MHz | 2.384 -42.01 dBm | -20.01 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.38743 GHz -26.62 dB 13.000 GHz 1.000 MHz 16.38743 GHz -30.61 dBm -26.61 dB
‘ i : )i

Highest Channel / 64QAM

truim

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,70 dB

Mode Auto Sweep

@1 AvgPwr
Limit tLh-"rk RS
-10 MRR—HLURLOUS LINE ABS 58
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 da ——
P
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 991.03198 MHz | -46.98 dBm -33,96 dB
1.000 GHz 1,700 GHz | 1.000 MHz & -47.67 dBm -34,67 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 5,65 dBm -33.65 R
3.000 GHz 2,000 GHz | 1.000 MHz -41,52 dBm -28.52 dB
9.000 | 13.000 GHz 1.000 MHz | 1.98 dBm
13.000 GHz 18.000 GHz 1.000 MHz -30.76 dBm
l i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul
Ref Level dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel dBm Offset 1170 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit heck Limit $hack
10 ARE—HPURIOUS LINE ABS 10 ddPR—EPURIOUS |INE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
s
40 di — = 40 dBm = i
2 pu—e
= mage
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 989.57771 MHz | dBm 34,12 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 987.15392 MHz = 7 dBm -34,07 d&
1.000 GHz | 1.000 MHz 1.69318 GHz | dBm -33,60 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.68233 GHz | -47.97 dém -34.97 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.07798 GHz dBm -33,76 R 1.765 GHz | 3.000 GHz 1.000 MHz | 2.09403 -46,76 dBm | -33.76 di
3.000 GHz 9.000.GHz | 1.000 MHz 6.88092 GHz | dBm -28.30 dB 3.000 GHz 9.000 GHz | 1.000 MHz | -40.96 dBm -27.596 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.41882 GHz | dBm | -28.99 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37433 GHz -41.94 dBm | -28.94 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.40492 GHz dBm -26.76 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.40326 GHz -30.71 dBm -26.71 dB
’ i | i

Highest Channel / 64QAM

truim

Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tLh-"rk
10 AdRRE—$PURIONS | INF_ABS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da = oy
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit
30,000 Mz 1.600 MHz 96340080 MHz | -46.87 dBm -33,87 dB
1.000 GHz 1.000 MHz 1.65050 GHz | -47.85 dBm -34,85 dB
1.765 GHz | 1.000 MHz | 2.0081E GHz 58 dBm | -33.58 R
3.000 GHz [ 1.000 MHz 6.86083 GHz | -41.58 dBm -28.58 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.37233 GHz | -41.95 dBm -28.95 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.39650 GHz -30.68 dBm -26.68 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

trul
Ref Level dBm Offset 11,70 dB Mode Auto Swesp Ref Lavel dBm Offset 1170 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit heck Limit $hack
10 ARE—HPURIOUS LINE ABS 10 denP—ELURIONS LINE ABS
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
s
-4 da = N A |[| 40 B = A St
] - 3
e -~
-60 de 50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 982.30635 MHz | -46.94 dBm -33,24 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 8964.37031 MHz -47.03 dBm -34,03 dB
1.000 GHz | 1.000 MHz 1.69773 GHz | -42.35 dBm -29,95 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69948 GHz | -46.61 dBm -33.61 dB
1.765 GHz | 3,000 GHz 1.000 MHz | 2.0B04E GHz -46,84 dBm -33.84 R 1.765 GHz | 3.000 GHz 1.000 MHz | 2.95864 GHz -46.73 dBm -33.73 dB
3.000 GHz 9.000.GHz | 1.000 MHz 6.88842 GHz | -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz | 1.000 MHz 6.95892 GHz | -4 7 dBm -28.37 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.36033 GHz | -41.78 dBm | -28.78 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.42282 GHz -42.00 dBm | -29.00 dB |
13.000 GHz 18.000 GHz 1.000 MHz 16.40492 GHz -30.71 dBm -26.71 dB 13.000 GHz 18.000 GHz 1.000 MHz 16, -32.70 dBm -26.70 dB
’ i | i

Highest Channel / 64QAM

truim

Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr

Limit tLh-"rk

10 AdRRE—$PURIONS | INF_ABS

_SPURIOUS_ LINE_ABS

-20 dy

-30 8

40 dei A e

-70 dB

-80 der

a0 der

Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.600 MHz 95133563 MHz | -46.94 dBm -33,94 dB
1.000 GHz 1.000 MHz 890 GHz | -47.88 dBm -34,88 dB
1.765 GHz | 1.000 MHz | G321 GHz -46.,47 dBm | -33,47 R
3.000 GHz [ 1.000 MHz 6.598592 GHz | ~41.40 dBm -28.40 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.36983 GHz | -41.94 dBm
13.000 GHz 18.000 GHz 1.000 MHz 17.60482 GHz -30.65 dBm
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

ect
RefLevel 0.00 dém Offset 11.70 di Mode Auto Sweep Ref Lavel dém Offset 11.70dB Mode Auto Sweep
L Caunt 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit $hack
i, 10 denP—ELURIONS LINE ABS
SPURIOUS_ LINE_ABS
-20 dBm
-30 dBm
.
JT 40 fiem
| [ 2 vt VAAAAT Moo A
L e W v i s b il s e T U v i bt
50 dim 60 B
70 dem <70 dbrm
-80 dam 80 dBrm
20 dam -9 derm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18:0 GHz
[Bpurious Emissions [Spurious Emissions
RangeLow |  Rangeup | RBW | Frequency |  Powerabs | ALimit Range Llow |  Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 710.56772 MHz -37.14 dbm -24.14 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 720.05247 Mkz -22,93 db
1.000 GHz | 1.700 GHz 1,000 MHz | 1.68353 GHz | ~44.13 dBm | 1.000 GHz | 1 1.56969 GHz | -32.91 dB
1.765 GHz | 3,000 GHz | 1,000 MHz 2.43970 GHz | -43.73 dém | 1.765 GHz | 1.000 MHz | 2.44011 GHz
9,000 GHz 1,000 MHz | -37.30 dém | 3.000 GHz | 1.000 MHz 6.24952 GHz | 24.06
.000 GHz | 13.00( 1,000 MHz 44,30 dbm | 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37983 GHz 44,19 dém | ~31.19 dB
13.000 GHz 16.000 ¥ 1,000 MHz ~42.28 dBm 13,000 GHz 18.000 GHz 1.000 MHz 16.33451 GHz -42 .42 dém -20.42 dB
- —
L )j ] ' i 190

Highest Channel / 64QAM

Ref Level 0,00 dBm  Offsaet 11,70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit tLh-"rk

10 AdRRE—$PURIONS | INF_ABS
_SPURIOUS_LINE_ABS

-20 dy

-30/dp

v ] e
M—nuw.w,—ulwm-’“ﬁv

-70 dB

-80 der

a0 der

Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions

Range Low | Range Up RBW | Frequency | Power Abs ALimit
30,000 MHz 1.000 MHz | 86741870 MHz | -10,85 dB
1.000 GHz | 1.000 MHz 1.58788 GHz | -32,
1.000 MHz | 2.16398 GHe
| 1.000 MHz 6.86792 GHz | [
9.000 GHz | 00« 1.000 MHz | 12.36733 GHz | -44.24 dBm
13.000 GHz 18.000 GHz 1.000 MHz 1 0 GHz -42,12 dBm
l i
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Report No. : FG813035B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0078
40 Normal Voltage 0.0083
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0081 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0090
20 Normal Voltage 0.0000
20 Battery End Point 0.0005

Note:

3. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

4. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.
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= as. FCC RF Test Report Report No. : FG813035B
A5. LTEBand 5
<For Up Antenna>
Peak-to-Average Ratio
Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.10 5.19 6.00 6.06
Middle CH 4.41 5.25 5.71 6.14 PASS
Highest CH 4.72 5.01 5.59 6.03
Mode LTE Band 5/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.43 6.52 - -
Middle CH 5.74 6.70 - - PASS
Highest CH 5.94 6.26 - -
SPORTON INTERNATIONAL INC. Page Number 1 A5-1 of 86
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= as. FCC RF Test Report Report No. : FG813035B

LTE Band 5 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

Spectrin
Ref Level 50,00 46w Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
P AL 30.d8 AQT mE & RBW 10 MHz P AL 30.d8 AQT 2 m: & RBW 10 MHz
@153 view @153 view
i it
o, o,
0.01- M8 NN I ——[— I STPEURY| e 0.01- S CeUR— h—
1E; 1 1E; X
| \
[ 5
A
1504 ! 1504 \\|
1E 1E -
GF Bz9.0 Az Mean Pwr + 20.00 dB GF Bz9.0 Az Mean pwr ¢ 20,00 48
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak |  Crest | 0% | 1% [ _oame [ o0.01% | Mean | Peak |  Crest | 0% | 1% | 01% | o010 |
Trace 1 [ 19.05 gBm | 2516 oBm 52348 Z.aida 44348 510 db 48 Trace 1 [ 060 cBm 2656 oBm 53548 Z.43da 429 48 5icds ida

|8 ] [ , ] [

Middle Channel / 1RB Middle Channel / Full RB

=] en =)
Ref Level 50,00 46w Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
P AL 30.d8 AQT & RABW 10 MHz P AL 30.d8 AQT RBW 10 MHz
@153 view @153 view
o, < =t o,
0.01- e I STPEURY| e 0.01- MSS . W—
\ \
| \
1E 1E
! A
1 t
| A
104 T 104 X
1
|
iE. iE. 4
I
0F 0365 MHz ean Pwr | 20.00 d 0F 0365 MHz Mean Pwr | 20,00 i
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 133000
Mean | Peak |  Crast | 0% | 1% [ oaw [ oose | Mean | Peak |  Crast | 0% | 1% | oave | 01% |
Trace 1 [ 2004 oBm | 24 50 obm 454d8 2.35d8 EECED +.41 db 252 4B Trace 1 [ 060 0Bm | 2655 oBm 53548 Z.aida 438 4B da 48

|8 ] [ , ] [

Highest Channel / 1RB Highest Channel / Full RB

=
Ref Level 50,00 46w Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
P AL 30.d8 AQT mE & RBW 10 MHz P AL 30.d8 AQT 2 m: & RBW 10 MHz
@153 view @153 view
e
[ [
0.01- NS VS .S [ S S — I STPEURY| e 0.01- . WY ;. S
! i
iE 1 iE A
! A
l \
1E-03 ‘ 1E-03 L
Ly \
‘I
1E. - 1E. L
CF 84,0 MHz can Pwir | 20.00 dn CF 84,0 MHz Mean Pyr | 20.00 0B
Complementary Cumulative Distribution Function Sarmples: 130000 Complementary Cumulative Distribution Function Bamples: 120000
mean | pesk | crast | 10w | ame | [ o.oise | Mmean_ | pesk | crast | 10w | ame |
Trace 1 [ 2005 oBm 2505 dBm 493 dB 2.4 da 4.23 dB 481 db Trace 1 [0 72 oBm 96 £ oBm $57d8 33548 412 dB
— — -

S o L JL
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SPORTON LAB.

FCC RF Test Report

Report No.

: FG813035B

LTE Band 5 / 10MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB
Spectrun
Ref Level 50,00 46w Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
P AL 30.d8 AQT mE & RBW 10 MHz P AL 30.d8 AQT 2 ms & RBW 1D MHz
@152 iew @152 iew
o, o, :
0.01- - b 0.01- ~ b
| \
1E 1E 3
I \
|
1£04 - 1205 -
| !
{ 1
3 |
iE. ¥ iE. :
| |
GF 8750 Miz Maan Pwr + 20.00 8 GF 8750 Miz Mean Pwr - 70.00 08
Complementary Cumulative Distribution Function Samples: 130000 Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak | Crest | 0% | 1% [ _ouase [ o0.01% | Mean | Peak | Crest | 0% | 1% | 0.a% | 0010 |
Trace 1 [ 1831 oBm | 25.53 oBm 5.62 di 2.93da $33d8 £.00 db 5,17 4B Trace 1 [ 1854 oBm | 26.53 oBm 5.98 di 3.0id8 433 48 £.06 di 5.70 4B
Middle Channel / 1RB Middle Channel / Full RB
[=) ) (=)
Ref Level 50,00 46w Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
P AL 30.d8 AQT & RBW 1D MHz P AL 30.d8 AQT RBW 1D MHz
@152 iew @152 iew
o o =
0.01- - - 0.01- - -
1E 1 1E
i \
- .‘ w54 |
i :
I §
iE. ;‘I iE.
0F 0365 MHz ean Pwr | 20.00 db | 0F 0365 MHz Mean Pwr | 20,00 dB |
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 133000
Mean | Peak |  Crast | 0% | 1% [ oame [ oo | wan | peak |  crest | 0% | 1% | g% [ oo |
Trace 1 [ 1830 0Bm | 25.61 oBm 5.31d8 2.81da 493 dB 571 dk ) Trace 1 £ 27 24 obm 7.01d8 3.07.d8 51048 E.14d8 5.72 4B
Highest Channel / 1RB Highest Channel / Full RB
(=)
Ref Level 50,00 46w Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
P AL 30.d8 AQT mE & RBW 10 MHz P AL 30.d8 AQT 2 ms & RBW 1D MHz
@152 iew @152 iew
T e s
o, = o,
0.01- - - 0.01- ~ -
3 5 5
\
1E | 1E
| \
| \
1504 | 1504 1
. 1
e £ |
iE. iE. ‘l
| | __|
OF 54,0 MHz can Pwir | 20.00 dn OF 54,0 MHz Mean Pwr | 20,00 dB.
Complementary Cumulative Distribution Function Complementary C lative Distribution Function Bamples: 133000
Mmean__ | pask ast aome | ame | mean | pesk | crast | 1o% | ame |
Trace 1 [ 18 04 oBm 24 70 oBm 2.87 d8 Sa1de Trace 1 [ 1961 dBm 96 45 oBm &84 d 2.954d8 393 dB
= —
)l J )l
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SPORTON LAB.

FCC RF Test Report

Spectrum ﬂ“”| Spectrum ('E’\
Ref Level 50,00 46w Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
P AL 30.d8 AQT mE & RBW 10 MHz P AL 30.d8 AQT 2 m: & RBW 10 MHz
@153 view @153 view
o, =
0.01- - - 0.01- ~ -
1E . 1E
1
{ \
=04 | o0
! !
| '\
iE. iE.
|
GF Bz9.0 Az Mean Pwr + 20.00 dB GF Bz9.0 Az Mean pwr ¢ 20,00 48
Complementary Cumulative Distribution Function Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak | Crast | 10% | I Mean | Peak | Crast | 10% | L
Trace 1 [ 1609 cBm | 24 75 oBm 5.66 di 2.92 da Trace 1 [ 1831 oBm | 26.50 oBm 7.59 48 31348
= G|
Ref Level 30,00 d6m  Offset 152 Ref Level 30,00 dBm  Offset 15
P AL 30.d8 AQT & RABW 10 MHz 30.d8 AQT RBW 10 MHz
@153 view
khﬁ“‘w-.
o =
0.01- - - 0.01- ~f—
\\
1E. T 1E. b
\ 3
1E-03 1504 A
i |
iE. II iE. |
0F 0365 MHz ean Pwr | 20.00 d 0F 0365 MHz Mean Pwr | 20,00 i
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 133000
Mean | Peak |  Crast | 0% | 1% [ oaw [ oose | Mean | Peak | Crast | 0% | 1% | oa%e [ o.010
Trace 1 [ 16,27 gBm | 24,61 oBm 5.34 i 31348 493 dB S 74 0B 5.00 4B Trace 1 [ 1965 cBm | 27 15 oBm 7.50 4B 31648 55748 &.70 da 7.28d8
T [=)
Offset 1520 06 Ref Level 50,00 46w Offset 1520 06
AgQY = RBW 1D Mz e aut a0d8 AqQr
@153 view
o,
0.01- - - 0.01- ™ e
3 S ), S
1E 1E
‘n
| \
| \
iE. iE. ]
CF 84,0 MHz ean Pyir_+ 20,00 dB CF 84,0 MHz Mean Pyr | 20.00 0B
Complementary Cumulative Distribution Function Complementary Cumulative Distribution Function Bamples: 133000
mean | pesk | crast | 10w | ame | Mean | pesk | crast | 1o% | 1% | 0.9 | o019 |
Trace 1 [ 1807 cBm 24 41 obm 5.40 48 31c48 07 46 Trace 1 [ 1870 cBm 26 05 obm 7.34 8 30748 S 0448 a8 5.90 48
— - — -
JL JL

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

: A5-4 of 86



SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.24 | 124 | 3.02 | 303 | 494 | 491 | 967 | 9.87 - - - -
Middle CH 123 | 123 | 302 | 298 | 493 | 494 | 989 | 9.93 - - - -
HighestCH | 1.23 | 1.24 | 300 | 295 490 | 488 | 973 | 10.03 | - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.23 3.04 4.96 9.85 - - - -
Middle CH 1.23 2.96 4.81 9.81 - - - -
Highest CH | 1.24 2.97 4.96 9.97 - - - -
SPORTON INTERNATIONAL INC. Page Number : A5-5 of 86
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

(=)
{
O dBm  Offset 1520 0B w RBW 20 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 20 hhz
e att i0CE BT i= % VBW 100 kHz  Mode Auto FFT e ate 0 dB  BWT  B32 |k & VBW 100 kH:  Mode Auta FFT
5 Count 1004100
it
T 1
i 079, 74200 MMz s 02404770 MM
26,00 dit o0 diy
000D M X ~
—_— \ 1.239200008 MH: _— 3 s 1.2
665.6)
od o d -
Y / \
10 = 100 o - ly'
[ \
1 / |
-20 dBm -20 dém
- Lo i \
o -~ r A V'V Al
20 e 1201 =
40 clfm—
-5 dair 50
501 d 50 df
CF 824.7 MHz 1001 prs Span 2.8 MHz 7 MHz 1001 prs Span 2.8 MHz
Marker ! arkar !
Type | Ref | Tre | |__Function__| Function Resull Type | Ref | Tre | y-value |__Function__| Function Resull
w1 T, B down 1 w1 1 1293 dam B down
T 1 -11.22 dBm nda T1 L 11,52 dBm nda
T2 i 71 dim 0 factor | T2 i -11.01 dém 0 factor |
i ) T

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(et [=)
Ref Level 30.00 dim  Ofset 1520 0B w RBW 20 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 20 hhz
po ALt jode  sWT s W VBW 100 kH:  Mode Auto FFT bo AL a0 de BWT 632 ps @ VBW 100 kH:  Mode Auto FFT
S5l Count 100/100 561 Count 1004100
(@15 s
i D, 49130 MHz G 10, 06890 MH;
S 26,00 dit 26,00 dit
. ! s 1.230800000 Mz el o ” U 1.225200000 Mz
Gloctar | 674.6) \
o d 0 d 7
iy
i g 104 ¢
/ /
-20 dBm i - J
= i i -
e
-50 di -50
-60 df <60 df
CF B836.5 MH2 1001 prs Span 2.8 MHz OF 836.5 MH2 1001 prs Span 2.8 MHz
Markar | arkar |
Type | Ref | Tre | X-value | Y-value | Function | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result
i i 36,4413 M 15.32 dam ndp down (- i 36,0664 Mz 14,10 dam ndp down 1.2
1 1 -10.89 dam nds 31 i £35.8846 MHZ -9.47 dém nde
T2 i .88 dim  factor T2 i B37. 1008 MHz -10.16 dém  factor |
i

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

tri (‘5’ | (‘5’ |
Ref Level 30.00 dBm  Ofset 1520 0B w RBW 20 khz Ref Level 50.00 cBm  Offset 15.20 08 w RBW 20 khz
o att 30d8 BWT B2 E e VOW 100kH:  Mode Auto FFT b Att 0 dB BWT  B3Z|m e VBW 100 kHZ  Mode Auto FFT
S0 Count 100/100 Count 1004100
@17y e
[FTEY]
ey B47,99390 MMz
« L not 26,00
R st b 1.230600000 Mz ¥ o AR, 239200000 MHz
I a87.0) [/ y P
o d \ LT %
10 ¢ 10 4
50 -50
F0d <80 o
CF A48.9 MHz 1001 pis Spon 2.8 Mz CF 848.0 MHz 1001 pis Spon 2.8 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 |__Function__| Function Resull | Type | Ref | Tre | y-value |__Function__| Function Resull
73] T, 848148 Mz ndB down 12336 1 w1 T 12 A1 dim B down 17
T 1 475345 M nda 2 L 476518 MHz 11,25 dBm nda
T2 i B48. 9152 M 0 factor 887.6 || i B4E £21 Mz -11.56 dém 0 factor |
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(=)
{
Offsat 1520 06 w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
awr 10 = @ VBW 300 kHz  Mode Auto FET e ate 0 dE BWT 19 4= & VBW 300 kH=  Mode Auto FET
Count 100,300
it
N i i
i YO M s D79.04260 MMz
26,00 dit = - o0 diy
—_— ol i A = i \ 00000 MH: ) ~ = e = 2.027000000 Mz
\ Z294.7 { z
\ J
od - o d ,
10 ¢ 10
/ / \
-20 dBm v -20 dam 7
=04 30 dani- e
40 clfm—

-5 dair 50
501 d -0 o
CF A25.5 MHz 1001 prs Span 6.0 MHz CF 825.5 MHz 1001 prs Span 6.0 MHz
Markar | arkar |
Type | Ref | Tre | |__Function__| Function Result | Type | Ref | Tre | X-walue 1 Y-value |__Function__| Function Result

w1 1 B down 1 T 124 8426 Wz 16,12 dim B down 27 1HE

T 1 nda T1 L B23.9095 MHz 53 dBm nda 26,00 dB

T2 i 0 factor | T2 i B27.0185 MHz 3.99 dim 0 factor |

i

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

tri (‘m ‘
Ref Level 30.00 dBm  Offset 1520 0B w RBW 100 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
po ALt jode  sWT 10 2= & VBW 300 kHz  Mode Auto FFT bo AL a0 de BWT 19 25w VBW 300 kHz  Mode Auto FFT
S0 Count 100/100 561 Count 1004100
@ 1Pk M
= i WARLBS70 MHz G 10, 40410 MHz
o = x 26,00 dit 26,00 dit
. — Tt 3.021000000 Mz el Fas 2¥oas oy 2.979000000 Mz
q toctar z77 \ 260.0
Y
o di - o de v -
i § v
10 - 10 o k
/ / \
20 A === — -20 dm ; o)
-0 g = =
-50 dim -50
-60 df <60 df
CF B836.5 MH2 1001 prs Span 6.0 MHZ OF 836.5 MH2 1001 prs Span 6.0 MHZ
Markar | arkar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | | Function | Function Result
i i 0368057 M 16.18 dam ndp down 3, (- i 0364041 Mz ndp down 2,679 Mz
1 1 g34.9835 M) .91 dsm nds 31 i E34,9955 MHZ nde
T2 i B38.0045 M 37 dém  factor | T2 i B37.0745 Mhz  factor |
i

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

=)
Ref Level 30,00 dBm  Offset 1520 0B = RBW 100 kiz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
po ALt jode  sWT 10 2= & VBW 300 kHz  Mode Auto FFT bo AL a0 de BWT 19 25w VBW 300 kHz  Mode Auto FFT
S5l Count 100/100 Gl Count 100,100
@ik i (@175 ax
i ]
BI0.FZ60 MHz w7 :
20 20
a 3 26,00 diy o on dis
1048 = e \ 3.003000000 MH= 1048 - = 2.949100000 '\-\Hi
f X ” 2074
\ i
- / 1 . f !
i y A § 5
/ \ f \
it — i
b T & - N
50 d@ -50
-60 df <60 df
CF B847.5 MH2 1001 prs Span 6.0 MHZ OF 847.5 MH2 1001 prs Span 6.0 MHZ
Marker arker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type.| Ref | Tre | X-walug | Y-valua | Function | Function Result
i i ndp down [IE) (- i 16,43 dam ndp down 25481 Wik
Tl 1 nda 26 : i a.66 d nda 26
T2 1 i3 factor | 72 1 -3, 70 dém i3 factor |
T T
. | ] _ ] -
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SPORTON LAB.
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Report No. : FG813035B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

0 dBm Offset 1520 0B w RBW 100 kHz
a0 s BWT 16 s & VBW 300 kHz  Mode Auta FFT

LB i s '
] G toctar Y

935000000 M

26.00 diy

be Att 0 dR BWT

[@ 155 tan

560 dB

500 df

Ref Lavel 30.00 dBm Offset 15.20 0B w RBW 100 thz
16 |= a VBW 300 iHz  Mode Auta FFT
Count 1004300

50 o

CF A26.5 MHzZ 1001 prs Span 10,0 MHz CF 826.5 MHz 1001 prs Span 10,0 MHz
Markar | arkar |
Type | Ref | Tre | X-value 1 Y-value |__Function__| Function Resull Type | Ref | Tre | Y-value |__Function__| Function Resull
w1 i} 827 620 M 12,67 dim B down 1 1 12 97 dam ndB down ENTIET
T 1 1181 dBm nda T1 L 1113 dBm ndg 26,00 dB
T2 i -11.84 dBm 0 factor | T2 1 -11.32 dém 0 factor 158.8 ||
] (]

] ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

Ref Level 30.00 dBm  Offset 1520 0B w RBW 100 kHz

Ref Lavel 30.00 dBm Offset 15.20 0B w RBW 100 thz

po ALt jode  sWT 10 2= & VBW 300 kHz  Mode Auto FFT bo AL a0 de BWT 19 25w VBW 300 kHz  Mode Auto FFT
S5l Count 100/100 561 Count 1004100
@ 10k M:
s AR 1000 Mz G V2.4 7900 MHz
26,00 dit 26,00 dit
—_— s Py ) 1925000000 Mz el . e & 1935000000 Mz
f \ 169.0) 7 169.7
i / \
/ \
1) 1
10 d '
i
/
-20 dBm /
S -~ ~J Al s \
=i A5 \ (
-50 @ -50
-60 df <60 df
CF B836.5 MH2 1001 prs EEan 10.0 MHz OF 836.5 MH2 1001 prs EEan 10.0 MHz
Markar arkar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result
i i [ 1450 dam ndp down + (- i 475 Mz 14 4% dam ndp down B
1 1 834 -11.47 d8m nds 31 i 834,052 MRz -11,.95 d8m nde
T2 i 838.958 M -11.77 dém  factor T2 i 838988 Miz -11.18 dém  factor |
i T

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

Ref Level 30.00 dBm  Offset 1520 0B w RBW 100 kHz

Ref Lavel 30.00 dBm Offset 15.20 0B w RBW 100 thz

o att a0da sWT 16 5 @ VBW 300 kHz  Mods Auto FET b Att a0 EWT 19 5 @ VBW 200 kHZ  Mods Auto FET
S0 Count 100/100 Count 1004100
@17y e
T mif1)
BHENTL00 M 4950200 MH
= 26,00 ¢ L nip 26,00 i
R - +.095000000 Mz e e, iy Bt +.075000000 Mz
7 1 q loctar 1742
od ! od i}
{ /
10 ¢ “ \ 10 o -
i
; r .f
N e ] g el Y |
50 -50
F0d <80 o
CF A46.5 MHz 1001 pis Span 10,0 Miiz GF 846.5 MHz 1001 pis Span 10,0 Miiz
Marker | Markar |
Type | Ref | Tre | F-value |__Function__| Function Resull | Type | Ref | Tre | X-walue 1 y-value |__Function__| Function Resull
] 1 1514 dim B down 095 1 w1 1 44 532 MHz 1353 dim B down
T 1 1063 dBm nda 26 L B44.042 MHz 12,69 dBm nda
T2 i 848938 M -11.33 dBm 0 factor | i B4E 518 Mz -12.41 dBm 0 factor |
] (]

SPORTON INTERNATIONAL INC.
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wamanas. FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=)
{
O dBm  Offset 1520 0B w RBW 300 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
i0CE BT 6l @ VBW 1 MH:  Mode Auto FET e ate W R BWY 126 |5 & VBW 1 MHS  Mods Auto FET
Count 1004100
it
20 : 20
108 = - - ST 10 48 A et VA —d o
i @ tactar 7
{ f
od : o d -
tod A J
\ { \
-20 dBm ; - -20 dém i
) e = v C
Eenpt 20—
40 clfm—

50 d 50
501 d -0 o
CF A20.0 MHz 1001 prs Span 20,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Markar | arkar |
Type | Ref | Tre | |__Function__| Function Resull | Type | Ref | Tre | X-walue 1 y-value |__Function__| Function Resull

w1 1 ndB down 1 1 533196 MKz 15 92 dam B down T

T 1 -5.80 dBm nda T1 L © nda 26,00 dB

T2 i -8.35 dim 0 factor | T2 i 95 M 0 factor 4.4 ||

T — )

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

triar ==
Ref Level 30,00 dBm  Offset 15,20 0B w RBW 300 kiz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
po ALt jode  sWT 12,6 s = VBW 1 MHz  Mode Auto FFT bo AL a0 de BWT 126 s & VBW 1 MHz  Mode Auto FFT
S0 Count 100/100 561 Count 1004100
@ 10k M:
s PO OSA0 MM G BAZA6A0 MH
26.00 d X N 26,00 dit
i / A R = 9.890000000 MH: e Ve 5 P B = 9.930000000 MH:
i  tactar y 4.7 i Q tactar (VR
/ \ /
od o di
: y 4
i 10 :
20 dm . - i
-50 di -50
-60 df <60 df
CF B836.5 MH2 1001 prs EEan 20.0 MHz OF 836.5 MH2 1001 prs EEan 20.0 MHz
Marker arker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type.| Ref | Tre | X-walug | Y-valua | Function |
i i 15.57 dam ndp down (- i 454 Wiz 16,09 dim nd down
1 1 -10,09 d8m nds 31 i 831.585 MRz 0 dam nds
T2 1 8  factor 2 i 841.515 Mz -4.69 dém  factor |

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

tri f“‘l’\ f“‘l’\
Ref Level 30.00 dBm  Offset 1520 0B w RBW 300 khz Ref Level 50.00 cBm  Offset 15.20 08 w RBW 300 khz
o att 30d8 BWT 126 iF e VBW 1 MHZ  Mode Auto FFT b Att M dB BWE 126 s e VBW 1 MHZ  Mode AutoFET
S0 Count 100/100 Count 1004100
@17y e
20 & HALAGHD M
Iy i .00 Ay
- e N 9.730000000 MHz 4 = 0.030400000 MH:z
R : e it 790000000 MHz e el i 10.030000000 Mz
q lactar 6.4 3.
/ { \
LT / T
et Y
10 s 3
B /
-5t -50
F0d <50 ¢
CF A14.0 MHz 1001 pis Span 20,0 Miiz GF 844.0 MHz 1001 pis Span 20,0 Miiz
Marker Markar |
Type | Ref | Tre | X-value 1 F-value |__Function__| Type | Ref | Tre | X-walue 1 y-value |__Function__| Function Resull
] 1] 840,563 M 1639 dim ndB down 1 1 §4D0 454 MRz 12,77 dam B down
T 1 # m nda L WMz <1148 dBm nda
T2 i -9.55 dim 0 factor i MHz -11.57 dém 0 factor |

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Offset 1520 0B w RBW 20 khz
BWT = @ VBW 100 kHz  Mode Auto FET

20
A, 1900000 Mz
10 €8 r 00000 NH:
] 670.1
-
i o
-20 dBm ;
PSS - ~

560 dB

500 df

be Att

Ref Lavel 30.00 dBm Offset 15.20 0B w RBW 100 thz

Bwr 10 = & VBW 300 kHz  Mode Auta FET

Count 1004300

[@ 155 tan

50 o

CF 824.7 MHz 1001 prs Span 2.8 MHz
Marker
Type | Ref | Tre | F-value |__Function__| Function Resull
] 1 12,61 dam B down 1
T 1 -11.27 d8m ndg
T2 i -11.16 dém 0 factor

CF 825.0 MH2

1001 pts Spsn 6.0 MHz

kar

Y-value |__Function__| Function Result

]
TL

arl
Type | Ref | Tre |
] 1

1 dem ndl down
nd@
i factor

L
1 B27.D185 MHz

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 dBm  Offset 1520 0B w RBW 20 khz

Ref Lavel 30.00 dBm Offset 15.20 0B w RBW 100 thz

po ALt jode  sWT s W VBW 100 kH:  Mode Auto FFT bo AL a0 de BWT 19 25w VBW 300 kHz  Mode Auto FFT
S5l Count 100/100 561 Count 1004100
(@15 s
0SB40 M 51900 MHz
20 0 1
0 T 26,00 diy o niu 26.00 di
G A e Bus 7 1.233600000 Mz i O L = 2.961000000 Mz
! Qfoctar” | 674.2 \ :
od E 3 od :
I |
i g + 104
-20 dBm ! — — —
[ Pt bl e SR - I <
40
-50 dim -50
-60 df <60 df
CF B836.5 MH2 1001 prs Span 2.8 MHz OF 836.5 MH2 1001 prs Span 6.0 MHZ
Markar | arkar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result
w1 i 0366343 M 14,08 dam ndp down L2336 1 (- i 515 Mz 1553 dam ndp down 2,961 MHE
Tl 1 -11.42 d8m nde 26,00 d8 31 L B35.0135 MHZ -10.22 dsm nde
T2 i ] 11,86 dBm 0 factor §78.2 || T2 i B37.6745 MHz -10.20 dém 0 factor |
i T
triic == (=)
Ref Level 30.00 dBm  Ofset 1520 0B w RBW 20 khz Rat Lavel 50,00 dbm  Ofset 1520 0B w RBW 100 kb=
o At G0 B BWT 63245 e VBW 100kHT  Mods Auto FFT o Att 0 df BWT 195 e VBW 300 kHZ  Mode Auto FFT
S50 Count 100/100 Count 100/100
@105 Mo
mif1) mif1)
0,251 10 MH2
n * nidn L 26,00 dp)|
] A e 1 L T > 0000 MHz
R e Dt oo b Ao BRL AP 1.2 ¥ < P 2973000000 MH:
7 Qlagtar \ 684,31 \ 85,7
i/ \
od od ; v
4 ¥y
10 ¢ 40
] , /
-20 dBmy - <
- | \ 0 3 -
-5t -50
F0d <80
CF A48.9 MHz 1001 pis Spon 2.8 Mz CF 847.5 MHz 1001 pis Spon .0 Miiz
Marker Markar |
Type | Ref | Tre | X-value 1 F-value |__Function__| Type | Ref | Tre | X-walue y-value |__Function__| Function Result
M1 il 847.9478 MHz 93 dém ndB down M1 1 04E 3511 MHz 16 82 dém ndB down 2.97
T 1 847 5310 M 12 dam nda L [ Mz 55 dBm nda
T2 i 848 521 M 15 dim 0 factor i B4£ GBS MHz 44 dim 0 factor |
i T

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=)
{
Offsat 1520 06 w RBW 100 kb= RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
awr 10 = @ VBW 300 kHz  Mode Auto FET e ate W R BWY 126 |5 & VBW 1 MHS  Mods Auto FET
Count 100,300
[@ 155 iz
i T 1
= 0O M s ; BES 2640 MH
i .00 diy % o0 diy
X 000D M AT = 9.850000000 Mz
—_— ; B A s ' |IJLU“\‘IL" ) y = as ujudlw;r
/ ) / | )
i : o d |
16 ¢ ! 10 i 1
20 dBm 'l — 20 dém ===
~| s b e - 5
o) N, i o
-5 dair 50
501 d -0 o
CF A26.5 MHzZ 1001 prs Span 10,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Markar | arkar |
Type | Ref | Tre | F-value |__Function__| Function Resull | Type | Ref | Tre | y-value |__Function__| Function Resull
w1 1 7 e B down EIE w1 1 5 5 dam B down
T 1 nda T1 L 45 dBm nda
T2 i 0 factor | T2 i 15 dBm 0 factor |
i ) T

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

(oo [=)
Ref Level 30,00 dBm  Offset 1520 0B = RBW 100 kiz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
po ALt jode  sWT 10 2= & VBW 300 kHz  Mode Auto FFT bo AL a0 de BWT 126 s & VBW 1 MHz  Mode Auto FFT
S5l Count 100/100 561 Count 1004100
@ 1Pk M
s BT 0900 Mz G g WD, 7090 MM
26.00 3 26.00 dy
i \, i Ao 1805000000 Mz el TATNATE ~ = 0.810000000 M
f 1743 7 \ 05.0)
o d o d / |
i
i o 10 e .
/ \
20 dim — \
-50 dim -50
-60 df <60 df
CF B836.5 MH2 1001 prs EEan 10.0 MHz OF 836.5 MH2 1001 prs EEan 20.0 MHz
Marker | arker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result
i i 2,305 M) 15.24 dam ndp down + (- i 633703 Mz 14,85 dim nd down
1 1 834,102 M 10,54 d8m nds 31 i 831645 MHZ -10.81 dsm nds
T2 1 838,906 M 98 dém  factor | 2 i B4l 455 Mbz 1149 dim  factor |
i ) T

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

=)
Ref Level 30,00 dBm  Offset 1520 0B = RBW 100 kiz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
po ALt jode  sWT 10 2= & VBW 300 kHz  Mode Auto FFT bo AL a0 de BWT 126 s & VBW 1 MHz  Mode Auto FFT
S5l Count 100/100 Gl Count 100,100
@ik i (@175 ax
II-L\ 13.00 48 15 1|
D600 M LGB0 MM
20 20
a niu 26,00 diy o 26,00 diy
10 g8 = e AP 00000 MH: 108 — Vi ~ 9.970000000 MH:
= o Ref 1709} 7 g 8.0
) \
- . L
10 10 i
T
-20 dim { -20 dm T
| \ 4 L
2 Bt p=e —— A
-50 di -50
-60 df ~60 df
CF B846.5 MH2 1001 prs EEan 10.0 MHz OF 8441.0 MH2 1001 prs EEan 20.0 MHz
Marker arker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result
i i D 13,00 dam ndp down + (- i 5406 14,05 dim nd down [
Tl 1 -12.65 dam nda : i -12.2a dam nda
T2 1 -13 89 dém i3 factor 72 1 -12 50 dBm i3 factor |
T T
. | ] _ ]

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.10 | 1.09 | 272 | 272 | 449 | 448 | 901 | 9.01 - - -
Middle CH 1.09 | 1.10 | 275 | 2.73 | 448 | 449 | 9.03 | 9.05 - - -
HighestCH | 1.10 | 1.11 | 272 | 2.73 | 447 | 449 | 901 | 897 - - -
Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 - 2.72 - 4.49 - 9.07 - - - -
Middle CH 1.09 - 2.73 - 4.50 - 9.07 - - - -
Highest CH | 1.09 - 2.72 - 4.47 - 9.05 - - - -
SPORTON INTERNATIONAL INC. Page Number : A5-12 of 86
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

[
Ref Level 30.00 dim  Ofset 1520 0B w RBW 20 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 20 hhz
e att 1008 BWT 632 e VBW 100 kH:  Mode Auta FFT W dB  BWT 32 s e VBW 100 kH:  Mods Auto FFT
ount 100/100 SGL Count 100/300
Wil Wil
20 " 20
a BOUA0NENY M o e b
1w e St 10 98 DL A B 4
\
n 7 \ N 7 \
[ \ \
10 o 'y ‘ 10 d L T
4 J | » / \
-20 dBm T -20 dém
. ; \ B
i V! el SIS o W Ve L
a0 =
40 dBm— 40 clfm—
-50 dir -50
501 d -0 o
CF 824.7 MHz 1001 prs Span 2.8 MHz CF 824.7 MHz 1001 prs Span 2.8 MHz
Markar | arkar |
Type | Ref | Tre | X-value 1 F-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 Y-value | __Function | Function Result |
w1 T 2 12.94 dim w1 1 124 2255 Wiz 1236 dim
T 1 9:39 dBm Dce Bw 1.099300699 MHz T1 L 82418895 MHz .15 dBm Dce Bw 1.09090B091 MHz
T2 i 7.87 dém | T2 i 5986 Mz 759 dim |
i T

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

= ¥
Ref Level 30,00 dBm  Offset 15.20 0B = RBW 20 kiz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 20 hhz
po ALt jode  sWT £3.2 7= @ VBW 100 kHz Mode Auto FFT bo AL a0 de BWT 2 p= @ VBW 100 kHz  Mode Auto FFT
ount 100/100 561 Count 1004100
Wil Wil
20 20
¥ 2 e v
Sl , sty _— = .
10 ¢ i = - = . 10 d8 il Wasatiat
od : - 0 d f
/ \ /
i o / L A J \
] | / h
. | | . J '\
20 dim T 20 dBm— A= T
= A i o ko =
40 dBm— 40 dim—
-50 @ -50
-60 df <60 df
CF B836.5 MH2 1001 prs Span 2.8 MHz OF 836.5 MH2 1001 prs Span 2.8 MHz
Marker | arker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
i i a 16.33 dam (- i 365643 Mz 15 39 dim
1 1 8 8,69 dsm 2ce Bw 1.098111888 MHz 31 i 3585175 MHZ .29 dBm 2ce Bw 1.099300699 MHz
T2 1 837.04266 MHz .35 dém | 2 i 837.05155 Miz .01 dm |
i

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Ref Level 30.00 dBm  Ofset 1520 0B w RBW 20 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 20 hhz
o At G0 B BWT 63245 e VBW 100kHT  Mods Auto FFT b Att M dB BWE B32 s e VBW 100 kHZ  Mode AutoFET
S0 Count 100/100 ount 100,100
@15y M |
[ETEN] mif1)
« = T 1.10209 L ‘ 4 e B
0 ' ¥ i "t Ve .
od 7 - od - -
/ \ / \
10 ¢ ! b 10 o / +
/ \ 20 dy { )
7= T = 20 dm L -
Vs T = = R Vv . af "
e
401 dim— 40 i —
50 -50
F0d <80 o
CF A48.9 MHz 1001 pis Spon 2.8 Mz CF 848.0 MHz 1001 pis Spon 2.8 Mz
Marker | Markar |
Type | Ref | Tre | X-value 1 y-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 y-value | __Function | Function Result |
] 1] 046 0848 MMz 12,87 dim w1 1 U2 0427 Wiz 12 43 dim
T 1 B47.74515 MRz 8.33 dBm Dce Bw 1.102087902 MHz T1 L Mz 7.43 dBm Dce Bw 1.107652308 MHz
T2 i 848.84825 Mz 7.54 dém | T2 i MHz 7.37 dbm |
i

SPORTON INTERNATIONAL INC.
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= as. FCC RF Test Report Report No. : FG813035B

LTE Band 5
Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

(=) (=)
.00 dBm  Offset 1520 0B w RBW 100 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
i0CE BT 10 4= @ VBW 300 kHz  Mode Auto FET a0 dE BWT 19 4= % VBW 300 kHz  Mode Auto FFT
ount 100/100 SGL Count 100/300
Wil Wil
20 a0
X, . 5 Oecl | =
o £ e — s » R
\ \
o d \‘. od -
\ / \
10 o . - 10 ¢l | i
'} \ |
2 L \ 2 [
-20 dBm : : -20 dim— —
s e A il R I e B Daihs e i
-3 e 2
40 dBm— 40 clfm—
50 50
&b 50 df
CF A25.5 MHz 1001 prs Span 6.0 MHz CF 825.5 MHz 1001 prs Span 6.0 MHz
Markar | arkar |
Type | Ref | Tre | X-value 1 F-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 y-value | __Function | Function Result |
] T 02 iz 15.97 dim w1 1 024 3611 MHz 1577 dim
T 1 824.1 9,74 dBm Dce Bw 2.7152B4715 MHz T1 L 824.13936 MHz 9,44 dBm Dce Bw 2.7152B4715 MHz
T2 i 82584685 Mz 9.53 dém | T2 1 826.B5465 Mz 9,08 dém |

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

= =
Offset 1520 08 = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 w RBW 100 bz
Wt 16 5 % VBW 300 iHz  Mode Auto FET o Att W0 s BWT 10 |55 & VBW 300 kHz  Mode Auto FFT
ount 100/100 Count 100/100
Ll £iba
wil1] wil1]
20 20
o ~ X . DuE v 1S MHE o
10 A ki = 1098 = e -
' |
[ / \
od - T e / 1
/ \ f §
i el { \ 10e { )
/ \
= R 7 ! i
= = i) (el LYY
40 dism—
-50 -50
60 df ~60 df
CF B836.5 MH2 1001 prs Span 6.0 MHZ OF 836.5 MH2 1001 prs Span 6.0 MHZ
Marker | arkar |
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type.| Ref | Tre | X-walug | Y-valua | Function | Function Result |
i i 16.18 dam (- i 36,9438 Mz 16,00 dim
1 1 18.37 dsm 2ce Bw 2.T4SEEATAE MHZ 31 i 83 MKz 9.02 dim 2ce Bw 2.7RTETZTET MHz
T2 1 9,78 dbm | 2 i B37.86663 Miiz .50 dim

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spec = e =
Ref Level 30.00 dBm  Ofset L5 20 0B w RBW 100 khz Rat Lavel 50,00 dbm  Ofset 1520 0B w RBW 100 kb=
o att a0da sWT 16 5 @ VBW 300 kHz  Mods Auto FET b Att a0 EWT 19 5 @ VBW 200 kHZ  Mods Auto FET
ount 100/100 5651, Count 100/100
| IR
[ETEN] mif1)
20 = 4 9 a0
£ s e ~ A A, - ey
0 il - 10 a8 = g
o d - ) 0d 1
/ 1 ! \
10 ¢ - 10 /
7 Y
] | ]
20 dem e S Ta =
e = - oy
40 dim— 40 i —
-5t -50
F0d <50 ¢
CF A47.5 MHz 1001 pis Spon .0 Miiz CF 847.5 MHz 1001 pis Spon .0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value 1 y-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 y-value | __Function | Function Result |
w1 1 847 478 MHz 16.97 dim w1 1 ] 15 43 dim
T 1 945.13935 MRz 10,73 dBm Dce Bw 2.721276721 MHz T1 L 3.33 dbm Dce Bw 2.733266733 MHz
T2 i 848 85064 MHz 9.12 dém | T2 1 548 B5465 Mz 9.02 dim

SPORTON INTERNATIONAL INC. Page Number : A5-14 of 86
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

o [
Ref Level 30.00 dBm  Offset 1520 0B w RBW 100 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 100 hhz
e att i0CE BT 10 = @ VBW 300 kHz  Mode Auto FET e ate 08 BWY 19 4= & VBW 300 kH=  Mode Auto FET
Sl Count 100/100 SGL Count 100/300
Wi
D.01000 MH
a ar
0 §HIES 14406 MHE w §4 75524476 MHY
y ~ : A B - 5
0 R r = 10 48 J { e e
/ \ )i
[ | o d t
] 1 i
/ | L
10 ¢ - . 10 d
{ 4
20 dim i - 200 dam -
= P
Lo s » JTVY
30 gy - = e 3t
40 dBm— 40 clfm—
-5 dair 50
501 d -0 o
CF A26.5 MHzZ 1001 prs Span 10,0 MHz CF 826.5 MHz 1001 prs Span 10,0 MHz
Markar | arkar |
Type | Ref | Tre | X-value 1 y-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 y-value | __Function | Function Result |
] i} 7 1443 dim 1 1 26,61 MHz 12 A1 dim
T 1 824.25225 MRz .04 dBm Dce Bw 4.4B5514486 MHz T1 L 4 7.92 dBm Dce Bw 4.475529476 MHz
T2 i 828.73726 Miz 9.28 dBm | T2 i 7.99 dim |
] (]

7 — =

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

rar run
Ref Level 30,00 dBm  Offset 1520 0B = RBW 100 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 w RBW 100 bz
po ALt jode  sWT 10 2= & VBW 300 kHz  Mode Auto FFT bo AL a0 de BWT 19 25w VBW 300 kHz  Mode Auto FFT
Count 100/100 561 Count 1004100
@ 10k Max
T
20 20
= B 3 . . i I e v y SIS 14416 MH?
10 a - e = NRE w6 NoAmfp o , AN
| \ | |
- { | . ‘
/ \ T
16 ¢ £ 10 di | |
\
20 dim 200 dam L .
A el o LA Vi e ;
o - —— a0
40 dBm— 40 dim—
-50 dim -50
-60 df <60 df
CF B836.5 MH2 1001 prs EEan 10.0 MHz OF 836.5 MH2 1001 prs EEan 10.0 MHz
Marker | arkar |
Type | Ref | Tre | | | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
Ml i I dam (- i 34,54 1422 dam
T 1 2ce Bw 4475529476 MHz 31 i 4,64 dim 2ce Bw 14486 MHZ
T2 1 7 E | T2 i 9.41 dim |
] (]

] ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

iy
Ref Level 30.00 dBm  Ofset L5 20 0B w RBW 100 khz Rat Lavel 50,00 dbm  Ofset 1520 0B w RBW 100 kb=
o att a0da sWT 16 5 @ VBW 300 kHz  Mods Auto FET b Att a0 EWT 19 5 @ VBW 200 kHZ  Mods Auto FET
ount 100/100 Count 1004100
[ETEN] mif1)
20 20 :
' T It B
- 5, — ¥
» e - 13 ¥ £
] \ X
. | | . \
| \ / \
10 ¢ 5 10 - Y
\
. \ ’ [
20 dém - 20 dém .
- L
e o et Ve
401 dim— 40 dm—
-5t -50
F0d <50 ¢
CF A46.5 MHz 1001 pis Span 10,0 Miiz GF 846.5 MHz 1001 pis Span 10,0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value 1 F-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 r-value | __Function | Function Result |
] 1] 844,700 Mz 12,60 dim w1 1 T 13.17 dim
T 1 9:31 dBm Dce Bw 4.485524466 MHz T1 L 9,03 dbm Dce Bw 14486 MHz
T2 i . .08 dBm | T2 i 8,04 dim |
] (]
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wamanas. FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

= =
Ref Level 30.00 dBm  Ofset 1520 0B w RBW 300 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
e att 0GB BWT 126 g5 s VBW 1 MHZ  Mode Auto FET W HE  BWT 126 |5 e VBW 1 MH:  Mods Auto FET
ount 100/100 SGL Count 100/300
Wil Wil
% ; 30 Mz s
5 LGRS0 11 MHz| & e 109011 Mz
10 2 = e L e i ®
\ / \
od ) 0 d \
| / \
ib i i L 10 / \
/ \ ] )
20 dim f 1 -20 dm .I = —
~20-dams = + <30
40 dom— 40 clfm—
50 50
501 d 50 df
CF A20.0 MHz 1001 prs Span 20,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Markar | arkar |
Type | Ref | Tre | X-value 1 F-value | __Function | Function Result | Type | Ref | Tre | X-walue | __Function | Function Result |
w1 1 825 £43 16.28 dim w1 1 m
T 1 8.87 dBm Dce Bw £.010885011 MHz T1 L 9.16 dBm Dce Bw 9.010965011 MHz
T2 i 4855 Mz 9.37 dém | T2 i 9.5 dim |

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

= =
Offset 1520 0B = RBW 300 kiz Ref Lavel 50.00 dbm  Offset 15.20 08 = RBW 300 hiz
BWT 1265 w VBW 1 MHz  Mode Auto FFT o Att 0B BWY 126 ps e VBW 1 MHZ  Mods Auto FFT
Count 100/100
M
wil1] wil1]
i a naz.an 2
20 20
0 R = = orc i T D.0A006HI1 M o X 4y USRS T M
1\ =C i /O Ty 10 d8 = i oY — i
. \
/ \ | \
- . | |
] 1 / \
i \ ™
i o 1
7 r ] T
/ / \
- i, "t A2t dim, = Y
o - TS N AN
s =0 - ——
40 dism—
-50 -50
-6 df ~60 df
CF B836.5 MH2 1001 prs EEan 20.0 MHz OF 836.5 MH2 1001 prs EEan 20.0 MHz
Marker | arker |
Type | Ref | Tre | Y-value | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
Ml ! 17.16 d (- i 2604 Mz 15.97 dim
1 1 22 dom 2ce Bw 9.030869031 MHZ 31 i MKz 9,85 dBm 2ce Bw .050949051 MHZ
T2 1 5 10.31 dim | T2 i Mhz .97 dim |

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Ref Level 30.00 dBm  Offset 1520 0B w RBW 300 kHz
lo att 20 R BWT 126 pE e VBW 1 MHE  Mode Auto FFT
ount 100/100

Ref Lavel 30.00 dBm Offset 15.20 0B w RBW 300 thz

o Att W0 dE BWT 12645 e VBW L MHT  Mode AutoFET
S ount 100/100
| R
mif1)

0

10 g8 = — -
0 di { \

/ \

10 !

. / \ \ v A\
-5t -50
< o <50 ¢
CF A14.0 MHz 1001 pis Span 20,0 Miiz GF 844.0 MHz 1001 pis Span 20,0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value F-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 Y-value | __Function | Function Result |
w1 1 842102 17.41 dim w1 1 C Mz 16.21 dBm
T1 1 g39.45 10.34 dBm Dce Bw 9.010965011 MHz TL L 4845 MHz 9,94 dom Dce Bw £.971028971 MHz
T2 i B4E 4755 MKz .94 dBm | T2 1 55 MHz 944 dim |
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Ref Level 30.00 d&m
be At 30 8
“ount 1004100

Offset 1520 0B w RBW 20 khz

BWT 632 = w VBW 100 kHz  Mode Auto FFT

be Att
SGL Count 100/300

Ref Lavel 30.00 dbm
30 d8

Offset
Bwr

15,20 0B w RBW 100 kHz
16 = s VBW 300 Hz

Mode Auto FFT

s ¥ e
wil1] wil1]
Va0
20 ; 20
a Y dew 8 10081 LBEA MHz o
1068 : 0 g8 -
i J Y
o di o de -
160 1 16 i \
| 1 / \
20 dim 1 | 20 dam f
=308} P . G - =
40 dBm— 40 dim—
-50 dim -50
-60 df <60 df
CF 824.7 MH2 1001 prs Span 2.8 MHz OF 825.5 MH2 1001 prs Span 6.0 MHZ
Marker | arker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result
i i 0242572 MMz 15,02 dam (- i [ [
Tl 1 524.16894 MHZ .69 dam oce Bw 1.088111888 MHz T i oce Bw 2721278721 MHz
T 1 5105 MHz 7,80 dBm T

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

[ [
Ref Lovel 30,00 38w Offsel 1520 0B = RBW 20 11z Ref Lavel 50,00 dbm  Ofsel 15.20 08 = RBW 100 1H:
o At 108 BWT 63245 e VBW 100 kHT  Mods Auto FFT o Att a0 dE EWT 1945 e VBW 300 kHZ  Mode Auto FFT
SGL Count 100/100 ount 100/100
@17k M |
T
20 < 20
7 I B 1 = fzn i}
PoVE Y N A, 4~ - v,
108 7 3 108 7
od | 0 d
/ \
ihd \ 10 i \
/ T T )
/ \
20 dim ! 20 dam I
7 I il 7= F,
=] e e 30 LY
o Cncs
40 dBm— 40 dim—
-50 @ -50
-60 df <60 df
CF B836.5 MH2 1001 prs Span 2.8 MHz OF 836.5 MH2 1001 prs Span 6.0 MHZ
Marker | arker |
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result
i i a 14,11 dam i 1 Wiz 15.40 diim
Tl 1 m oce Bw 1.088111888 MHz T i E m oce Bw 2733266733 MHz
T. 1 T2 1
I I

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

rum
Ref Level 30.00 dim  Ofset 1520 0B w RBW 20 khz Ref Level 50.00 cbm  Offset 15.20 08 w RBW 100 khz
e att 1008 BWT 632 e VBW 100 kH:  Mode Auta FFT e ate a0 de BWT 19 4= & VBW 300 kH=  Mode Auto FET
Sl Count 100/100 SGL Count 100/300
R [@ 15 ar
Wil
0 20 r
e I B 1099706294 MHZ| n =
i 1R e 75
10 ¢8 7 = = 10 98 7 o
{ \
od 1 c od 7 +
/ \ i \
10 ¢ f L BLL .
/ | ] 1
/ 8 { \
20 dBm / ; 20 dém \
T T =
== 1A 5 o i \ e
30 gom— - - - A =20 By =
40 cliim— > 40 dism—
-5t -50
F0d <50 ¢
CF A48.9 MHz 1001 pis Spon 2.8 Mz CF 847.5 MHz 1001 pis Spon .0 Miiz
Marker | Markar |
Type | Ref | Tre | F-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 | __Function | Function Result |
w1 1 12,69 dam 1 1 z m
T 1 7.45 dBm Dce Bw 1.093706254 MHz T1 L 9.24 dbm Dce Bw 27
T i 848.84825 Mz 5.08 dém | |2 i .36 dim |
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=) (=)
.00 dBm  Offset 1520 0B w RBW 100 khz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
0 de BWT 16 = % VBW 300 kHz  Mode Auto FFT a0 dE BWT 128 s % VBW 1 MHz  Mode Auto FFT
ount 100/100 Sl Count 1004100
Wil Wil
20 - " 20 :
o ! e B §HIES 14406 MHE o o QUTURLGT7 1 MHY
X - AL
U] . o 10 48 =
| b \
4 | di \
o 7 1 s T
i & / ) 10 / \
\
s | \
-20 dBm 7 -20 dém ; Y
™ ey = A,
T R | = ,
40 dom— 40 clfm—
50 50
501 d 50 df
CF A26.5 MHzZ 1001 prs Span 10,0 MHz CF 829.0 MHz 1001 prs Span 20,0 MHz
Markar | arkar |
Type | Ref | Tre | y-value | __Function | Function Result | Type | Ref | Tre | X-walue 1 y-value | __Function | Function Result |
] 1 12.25 dim 1 1 02 Mz 16,22 dim
T 1 .08 dBm Dce Bw 4.4B5514486 MHz T1 L 4446 MHz 9.52 dbm Dce Bw $.070925071 MHz
T i 28.7 .56 dBm | T2 i 5155 MHz 8.51 dbm |

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

= =
0 dBm  Offset 1520 0B w RBW 100 kiz RatLavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
i0ce  sWT 10 = @ VBW 300 kHz  Mode Auto FET o Att 0B BWY 126 ps e VBW 1 MHZ  Mods Auto FFT
ount 100/100 Count 100/100
M
wil1] wil1]
20 20 4
I B ¥ e B
% . T s - ]
- N, A i ! z o itk o
! \ | 1
| \ \
ad : - 0 d t T
| \ / \
i el ) \ 10e | L
1 ! \
20 dim ! , 20 dBm ™ < A
e Ll el : W
A ) SRR = 30 den §
40 dim— 40 dism—
-50 -50
60 df ~60 df
CF B836.5 MH2 1001 prs EEan 10.0 MHz OF 836.5 MH2 1001 prs EEan 20.0 MHz
Marker | arkar |
Type | Ref | Tre | X-value | Y-valug | Function | Function Result | Type.| Ref | Tre | X-walue | Y-valua | Function | Function Result |
Ml ! a a 1 daim (- i 54 Mz 16.11 dim
T 1 2ce Bw 4495504496 MHZ 31 i MKz .75 dBm 2ce Bw .070929071 MHz
T2 1 838.74775 Mriz 7.79 dém | 2 i Mhz .50 dim |

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spec = e =
Ref Level 30.00 dBm  Ofset L5 20 0B w RBW 100 khz Rat Lavel 50,00 dbm  Ofset 1520 0B w RBW 300 khz
o att a0da sWT 16 5 @ VBW 300 kHz  Mods Auto FET b Att M dB BWE 126 s e VBW 1 MHZ  Mode AutoFET
ount 100/100 5651, Count 100/100
| IR
[ETEN] mif1)
20 a0 {
e B
vl 5 = [ Lk = P
0 -t - - 10 a8 v .
/ | |
0d : : o :
/ / |
100 . - -10 o
/ \ / l.
s / \ o | \
20 der 7 20 dy i v
A Vo W v R A |FH [
" ¢ 3B -~
40 dim— 40 dm—
-5t -50
F0d <50 ¢
CF A46.5 MHz 1001 pis Span 10,0 Miiz GF 844.0 MHz 1001 pis Span 20,0 Miiz
Marker | Markar |
Type | Ref | Tre | X-value 1 F-value | __Function | Function Result | Type | Ref | Tre | X-walue Y-value | __Function | Function Result |
] 1 12,12 dim 1 1 §47 536 MKz 13,59 dBm
T 1 .53 dBm Dce Bw 4.485524466 MHz T1 L 4845 MHz 3.33 dbm Dce Bw 9.050945051 MHz
T i .74 dBm | T2 i 55 MHz 8,68 dém |

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A5-18 of 86



= as. FCC RF Test Report Report No. : FG813035B

Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)
Spectrum | v
Ref Level 30,00 dém  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dem Offset 15.20 di Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr (@1 AvgPwe
Limit §heck B
20 BL‘P\E"‘ FPURIOUS INE_ABS - 20 dg’l';l INE_ABS
18 dem [ \‘ 10 dam
ods JI 1 0 B '
"
-10 dm -10 dBrm-
i
-20 dam lk 2o d
-30 dém \ 30 :Jam \
| f [ \
40 dm \4.,! sjam
Al /] %] A
50 dam — - 50 dim - -
E 1 A I (ST—— — R  E— — ]
-60 dBm 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissiu"ﬁ ‘ I | | Spurious Emissions
__Range Low Range Up RBW Fraguency Power Abs Rangelow | Rangeup | RBW | Froguency |  PowerAbs |
B15.000 MRz 223,000 MHz | 100,000 kHz B22,47652 MHz ™ 247,000 MHz a0 100,000, kFz B4G, 76124 WhZ 20,15 dBm
£23.000 MHz 924,000 MH:z 20.000 kHz 28.61 dBm 545,000 MHz | 850,000 MHz | 20,000 ki | 249,00749 MHz | 28,45 dBm | 1545 e
4.000 MHz | 100.000 kHz 20.36 dam | 850.000 MHz B60.000 MHz 100,000 kHz B5D,57443 MHz -44.98 dam -31.98 dB
' —
L J [ )i ]
Lowest Band Edge / Full RB Highest Band Edge / Full RB
)
== [=
Ref Level 30,00 dém  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém Offset 15.20 dg Made Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr
Limit §heck _
20 BL‘P\E"‘ FPURIOUS INE_ABS 20d ’_‘_ e _$PURLD INE_ABS
10 dBm prtmaehs, 10 -jer-“"""I oy,
T \ \
Oidg {‘ ¥ 0 riE\n"i L
| |
-10 ddm ! | -10 dpm 0
| _SPLRIGUS LINE_ABS | \ ‘l
-20 dém ]l l -20 dem ‘
-30 deim J M"\_‘ m’éam \
-49 dam e 40 g8 »
e
AV N
-50 dam = _50.dBm Wb
' i LT O
-0 dBm 50 dBm
Start B15.0 MHz 3003 pts Stop 826.0 MHz ||[[5tart 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawvier Abs Range Low Range Up | REBW | Fraguency | Power Abs | ALimit
H15.000 “M"H"- Ge3.000 MM | 100,000 :H: §22,98002 :H: (T ®47.000 MHz | 849.000 MRz | 100,000 kHz | §48,20371 MHZ | 12.45 dBm -17.55 d&
£23.000 MHz 924,000 M 20.000 kHz §23.99451 MHz 549,000 MHz 550,000 Mhz 20,000 ki 240 r 3566 dbm |
Loiionl B ISR RE Ll 100.000 kHz - MHz | 850.000 MHz B60.000 MHz 100,000 kHz B50,00500 MHz -39.10 dam
L I )il
= ¢ 1 =] B 1 5t 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum |
Ref Level 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 15.20 de Made 4uto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit heck | SPUEIGH Ak
2p ghine FPURIOUS LINE ABS " a0 dkine —BPURIDUS_LINE_ABS
| A
18 dem ’f \]‘ 10 dam B
|1
o + 'dem |
-10 dm: i -10 dBm ‘M,‘
SPLIRIGIIS LINE_ABS
-24 dem - T -20 difm-
-30 dam \‘ o o gBm
49 dBm i y Bm ;
LT \’. T
50 d A /] M 'Jﬂ WM%MMHLM i
50.cBm -50 dBm iy
— - N, T P
e 50 dém
Start B15.0 Mz 3003 pts Stop 826.0 MHz ||[start 837.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Froquency | Pawerabs | alimit
915.000 MHz 923,000 MHz | 100.000 kHz 62242857 MHz (T 847.000 MRz | §49.000 MRz | 100,000 kriz | 548,76723 MHz | 10,50 dBm -10.50 dB
£23.000 M4z 924,000 MHz 20,000 kHz 950 MHz -59.72 dBm 249,000 MHz 550,000 MHz 20,000 ki 849,00350 MHz 8,41 dem | ~1E 41 6B
4.000 MHz | 100.000 kHz 5075 MHz | 20.08 dam | 850.000 MHz B60.000 MHz 100,000 kHz B5D, 56444 MHz -39.76 dim -26.76 dB
T

L _
B i a T 25621
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o

Spectrum |

RefLevel 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 15.20 di Made 4uto Sweep

SGL Caunt 100/100 SGL Count 1007100
(@1 AvgPwr

Limit fheck

20 DL‘P\E"‘ FPURIOUS INE_ABS INE_ABS

10 dBm: P ¢ 10 o=l -\

0 d8 f/ i 0 dér i

| |

-10 ddm } ! -10 dfm !
| spliRIGUS LINE_ABS I‘ \ \

-24 dem L -20 dBm ‘

-30 dam J ",}.,w Bim

40 dem — o~ 40 dem

// .[/ \“‘lh,k

50 dam — -50 dam = G T »

-60 dBm -50 dBm:

Start B15.0 Miiz 3003 pts Stop 826.0 MHz || [l start 847.0 MHz 3003 pts Stop 860.0 MHz

purious Emissions | | | | Spurious Emissions

Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguency | Powerabs | ALimi
815.000 MHz §23,000 MHz | 100.000 kHz 8§22,93801 MHz -39.63 d&m l 847.000 MHz §49.000 MHz 100,000 kHz 84810190 MHz 11.68 dBm -18.32 dB
£23.000 M4z 24,000 M 20,000 kHz 823.96753 MHz -34.25 dBm 240,000 MHz | 850,000 MHz | 20000 k| 49,0327 Mhz | 32,94 dBm |
Loiionl B ISR RE Ll 100.000 kHz MHz | 11.48 dam B 850.000 MHz B60.000 MHz 100,000 kHz B50,00500 MHz -40.22 dam
L I )il
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o=
. [=
RefLevel 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 15.20 di Made 4uto Sweep
Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwe
Limit ¢heck PA | SPURI PA
s _HPURIOUS_| ! 3 A NE_ABS PASS
20 DL‘P\E" PURIOU INE_ABS ¥ - 204 INE 3 A
18 dem ‘f ! 10 dam
ods ’ \ 0 B -
|
-10 dem [ \' -10 dém
SPLIRIGIE. LINE_ABS %
-20 dem T -20 digm
-30 dém 1%\ (J lq] 7 dBm
40 dBm t im
/ W N1
= n ! bl
o = SRS [m—— . L~ S - L 4 T T T B
-60 dBm -60 dbm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Freguency | vpowerabs | Rangelow | Rangeup | REBW | Fraguency | Powerabs | AL
815.000 MHz §23,000 MHz | 100.000 kHz 34 dém l 847.000 MHz 9. 100,000 kHz 848,73525 MHz 18.54 dBm -11.46 dB
523,000 MHz 824,000 MHz 20.000 kHz 249,000 MHz | 20,000 kHz | 249,00150 Mz | -33.52 dBm | 2 de
R AR R R L) 100.000 kHz 850.000 MHz 100,000 kkz B50,49451 MHz -41.66 dBm .66 dB
T
. | l il (]
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o=
Spectrum (%
RefLevel 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 15.20 di Made 4uto Sweep
SGL Caunt 100/100 SGL Count 1007100
(@1 AvgPwr
Limit ¢heck PARS /
20 DL‘P\E"‘ FPURIOUS INE_ABS PA BPURLD INE_ABS PAR!
S
10 dBm = 3 10 darp
[ i [
0 ds fl T 0 dBrr} t
-10 ddm : ‘\ -10 aAn- ;
| _SOLIRIDUIE LINE_ABS ! | ‘
-20 dam T ‘ -20 *n’
-30 dem \W Me.n
Y
40 dBm — 40 88 Sa, %
B V gy <
50 dam ¥ s g
e B 2 20 LT rerTe——— = i
-60 dam -60 dbm
Start B15.0 MHz 3003 pts Stop 826.0 MHz ||[[5tart 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
__Range Low Rangeup | RBW | Frequency | Ppowerabs |  auimit | Range Low Rangeup | RBW | Froquency | Pawerabs | alimit
B15.000 MRz 223,000 MHz | 100,000 kHz B22,98002 MHz -42.16 d8m —zo.16 dé ||| 247.000 MRz g 100,000 kriz B46,06394 MHZ 10,94 dBm 19,06 dB
£23.000 MHz 924,000 MHz 20,000 kHz H23.94456 MHz -36.44 dBm -23.44 dB 949,000 MHz | BS0.000 M 50,000 kHz | 843,00748 MHz | 3 I 20 dB
SEo i s 100.000 kHz 8 MHz | 1031 dEm . d8 850.000 MHz B60.000 MHz 100.000 kHz B5D,11489 MHz -41.04 dBm | .04 dB
——
T
L J - . ) (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

&

Ref Level 30.00 dém  Offset 1520 dB

Count 100/100

Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 15.20 dB Mode suto Sweep

827,000 MHz

(@1 AvgPwr (@1 AvgPwe
Limit ¢heck PA I PA
20 DL‘P\E"‘ FPURIOUS INE_ABS P& > NE_ABS PASS
10 dem ! \ 10 dém | i
| 1 M
ods [ ‘h‘ 0 B ﬁj -
-10 dm - -10 dBm
SPLIRIGIIS, LINE_ABS
20 dem MW..
-30 dém 1 -30 dBm l\
-40 dem j 40 dBm !
e o 2 / \ ~ i A,
50 dam g 1= = = 50 dBm - e ]
-60 dBm -60 dbm
Start B15.0 Mz 3003 pts Stop 827.0 MHz ||['Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup RBW |  Frequency | powerabs |  Atimit Rangelow | Rangeup | RBW | Froquency |  Powerabs | AL
B15.000 MHz 823,000 MHz | 100.000 kHz g O -47.7% dBm -34.73.d8 ||| 846.000 MHz q.| 100,000 kHz 848, 78571 MHz 20.30 dém
SO0 Maz | E2000 e 30000 kiz S22.25 dann 92ada 949,000 MHz | 30,000 kkz | B49,00150 MHz | -21.89 dBm | -5.80 d8
82¢.000 MHz | 100.000 kHz 2002 dam | ~8.97 d8 850.000 MHz 0 MHz 100,000 kHz B53,85115 MHz -46.05 dam -33.05 dB

—
L | va 1 il L
Lowest Band Edge / Full RB Highest Band Edge / Full RB
[
Spectrum %
RefLevel 30.00 dBm  Offset 15.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 15.20 di Made 4uto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
Limit §heck PARS L
20 BL‘ME"‘ FPURIOUS INE_ABS P& FPURIO NE_ABS PAS!
10 dBm
r/v-v.w\-mu‘mw oy ot dincin]
0 d8 - + (Il p dBm
| \
-10 dam / it [0 see )
| spliRIGUS LINE_ABS JI
-20 dam | -20 dBm
-30 dam £ -30 dBm
49 dBm - 1 40 dem -
o P,
50 dam — 50 dBm oo
— — e
-60 dBm -50 dBm:
Start B15.0 MHz 3003 pts Stop 827.0 MHz ||[5tart 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions [Spurious Emissions
Range Low RangeUp | REW | Freguency | Powerabs | ALimit Range Low RangeUp | RBW | Fraguency | Powerabs |
B15.000 MRz 923,000 MHz | 100,000 kHz B22,99600 MHz ~34.00 d8m -21.00 d8 | [T s4s.000 MAz 0 100,000 FHz 547,54955 MHZ &6 dBm
£23.000 M4z 924,000 MHz 30.000 kMz -31.15 dBm -18.15 dB 249,000 MHz | 850,000 M 30000 ke | £49,00050 Mkz | -30.37 dem | J17.97 dB
627.000 MHz 100.000 kHz 8.52 dam 45 da 850.000 MHz B60.000 MHz 100,000 kHz B5D,03497 MHz -31.91 dém -18.91 dB
— —
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